Touchbdards
ly LUXU n LLTS12 Assembly Guide R G

Part List: Hardware List: Tool List:
1 1 xLeft Side Panel H1 14 x Small Screw (M6 x 12mm)
2 1xLeft Back Panel H2 20 x Large Screw (M8 x 20mm) Required Tool (not supplied):
3 1xRight Side Panel H3 20 x Washer (m8) 1 x Large Phillips Screw Driver
4 1 xRight Back Panel H4 2 x Straight Caster
5 1xTop Panel H5 2 xLocking Swivel Caster
6 1xBottom Panel H6 18 x Metal Screw (M4 x 10mm)
7 1 xBackDoor Panel H7 4 x Handle Screw (M8 x15mm)
8 1xLeft Door Panel H8 4 x Handle Lock Washer (M8)
9 1 xRight Door Panel H9 4 x Handle Washer (m8)
10 1xHandle H10 28 x Shelf Clip
11 7 x Shelf Panel

o o 0 °
o O
o © o 0o 0 O
[
o o © o o 0 ©°
o
o o © o o 009
°°o° o 0 0 ©
o
o o ©° o o o ©°
o o °° o 0o ©°°
o © o 0 ©
o © [
‘ o
-]
o O © o © °
o o ©
o © o ©
o ® .
o°°° o °
o
o o ©
o [
-]
o
o
o o ©° o © °
-]
o o ° °
o 0o ° °
0o 0 °
o ° ° °
o 0 0 ©
o © o
o
o o 0 °
OOD o
o
oaﬂo /J

www.luxorfurn.com


r.retuya
Touchboards_stamp

http://www.touchboards.com/

Attach the left back (1) to the left side panel (2). Place the assembled left (1&2) and right side (3&4) onto
Attach the right back (2) to the right side panel (4). the top panel (5). Screw into place with 10 screws (H1).

ﬁ 2 ' .
iy
My ofo o I =f
™ T A threy gy,
Ny o o o
] =n.,.'
0
"y, 0o o o = %oy
“, afloo,,
"l..' o o o sy %og,
] LN
— "y, ' lo o o = %0q,
., =‘o."
W, ' o o o a Y,
“, al e,
1 [ o o O
“0. ' ° afe, LN
I:'jj> - o' o o o =l Yoe,
v, ! ° =l Mg, Yo
' o o
W, N al %o,
W 0, 0
W' oo ofl = .
() allo, %
' o o © °
KN "y n Sl o
“, " o o © =l ey, ‘o
Yoy o, e,
' () || o 0 © 0 0
\ o" \ =“ 0, H1
YooYy o o o =l Yo, ‘.o
L — wWwheo alo oy
o ° ) )
\ [N o © =/, 0y Oy
' ' )
'l"l. o o © = '.‘ 0,
[} =n 0, o
|"»l'| o o © - ’.. .,
o " °
‘
'.l.‘!‘ 1 Fo o af iu.. ..o
WY h
Wi o o ot N ', °
[ [ 0,
: 10
. \ X
! o
|
1 U
| 0
]
'

Place the bottom panel (6) onto the assembly. Screw the bottom into the assembly with 4 screws (H1),
With a light force, secure into place.

and 4 larger washer and screws (H2&H3).

_——
s _—T |
N — o = o
\‘ <o ot
] ° . o
° =)
. “‘ Q|| e e TN ‘
0} o © ° 0 °
R uo [ I )
R o © af o o %y
[ 0 ) o
I ar o o
. > o © ° o 0
st ° it vy e
[ R 0 © als 0 "0
[ SN 0 o Y )
o 0 v 0 ° PREY 0 O
Y uo" [ S T Y
. .'s' Vo o0 ° I
.
) ) lq u P i T I
LR ) o © - PEY
[ . ° &P, ° [
oy vty ° LI o 0
. R o ey o © N
N [ o ° o o o ®°
et ° U
L . o © [ R )
voyos o N ° AR T )
R o © e s 4 8 0
oy v ° IR
L LI Q o © P L
R o ° Pl e e 0 0
IR Q. - etete e
B IRY ° e v s 0 e
Gy oy oy o 0 © o o 9 0 0
LR L ) o LN R
O o © s 0 o
[ Q o R |l v o 0
vy oy o © LN T
LIRS Y N SRR
LY X & o s o
vy gy - L)
A I Y U )
IR oY
Sy »
L . o
vt e ¢
A I N
IR g
by
X,
oty
oty
Lty
v
XY
Q
Q




Attach the small back door (7) to the assembly

with 6 screws (H6).

6

Attach the casters (H4 & H5) to the assembly
with 16 screws and washers (H2 & H3)

5

S e e 5o s o 5 & o o
S s o e 5 e s o = N®

-

7/

lock washers

’

Using the supplied Allen wrench, Attach the handle (10)

to the assembly with 4 screw
and washers (H7, H8 & H9).

38

Attach the left and right front doors (8 & 9) to the

assembly with 12 screws (H6).

/

H7, H8 & H9

BN ]




Stack the 7 shelves (11) into the Evenly distribute the 28 shelf clips (H10)
assembly.

along the shelf rails, and lock them into
place. Set the shelves (11) on the clips.

H6 s
Q|
o
° )
o
5|
°
°
o 0o ° . 5
°° 28
o . X
o0 0 ° ° P 5|
° °
o 0 ° |
°
°
o © ° . S|
o0 °” B S|
°°D° o
IR °
o
0°°°
°
°
°
°
o © .. g
o © D D ro o =y LI
ceo® 3 ol = o d o0 ©
d
o \ o
o ©° ° o lf ah) ,.~ 0 00
o o N 0 .
o ©° ° °o°° _..~,.° 0 0 0
° ° o o
o © ° o 0 © eyt o0 °
o © o o 0, 0, °
o © ° , e o ©
o o © o oy %o
o o .
o ° o, ° 0 0 ©
o © o ey
o © o, . o
°
° o oy . o
° o, e .
o © e e, o0 °
o . o
o ©° ©° '.. PRCE
o .
o 0 ° 0o °
° °
o © ©° o °
° °
o 0 ° L, o °
e . 0
o°°° L °
°
6 0 ° o °
o °
o © °°
o © 0 ©
Ooo oo
° o
o ° °
°
°
Dooo
°
°
°
°
°
°
°
°

/

‘%AAAAAﬁAAéA

\

\

®
W,

Touchboe

205 Westwood Ave, Long Branch, NJ 07740
Phone: 866-94 BOARDS (26273) / (T32)-222-1511
Fax: (732)-222-7088 | E-mail: salesiitouchboards.com

4
A

[0 0 0 &N 0 00 000


r.retuya
Touchboards_stamp

http://www.touchboards.com/

